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CUSTOMER SHIF TO CUSTOMER BILL.TO GRADE SHAPE / SIZE
i FORTACERO SA DE CV FORTACERO SA DE €V 992/572-50 Wide Flange Beam /10X 334/250 X 49.1
| 14701 ATLANTA DRIVE BLVD CARLOS SALINAS DE GOTIARI
LAREDO,TX 78045-7976 APODACA,NL 66600 LENGTH WEIGHT HEAT/ BATCH
' US-ML-MIDLOTHIAN USA Mexico 4000" 2112018 5905814602
300 WARD ROAD
MIDLOTHIAN, TX 76065 SALES ORDER CUSTOMER MATERIAL N SPECIFICATION § DATE ar REVISION
USA 541918/000120 ASTUASTZMAT
AGIZIALO2M-11
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AGIAEM-11
4500104042 1327-0000080524 04.11.2013
CHEMICAL COMPOSITION
C Mn # 5 Si Cu Ni Cr Moy Sn v Nb A
LS T T & - % b3 % % k-3 % k3 % L4
0.07 [ 001t 0034 0.20 0.29 0.10 0,12 0.022 0.008 .02 0.012 0.003
CHEMICAL COMPOSITION
(.'I’.rglh'\(v
; 63
I MECHANICAL PROPERTIES
H ¥s urs Ys UTS (U8 GA.
KS! K§1 MPa MPa Truch mm
511 . 67.6 I 468 8000 2000
523 6.4 352 466 R.000 20040
MECHARNICAL PROPERTIES
Elong. Y/T rati
b4 o
2650 074
26.60 .754
COMMENTS /NOTES

The above figures ate cettified chemical and physical tesl records as contained in the permanenl secords of company. This material, including the biltets, was melted and manulactured in
the USA. CMTR complies with EN 10204 3.1.
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